
MODEL:MC1515EN

PARTS BREAKDOWN
PRESSURE WASHER

1



MODEL:MC1515EN

PARTS BREAKDOWN
PRESSURE WASHER

2

COMPONENTS
1

2

3

4
5

6

7

8

REF # DESCRIPTION QTY BE PART #

1 SPRAY NOZZLE SET 1 85.210.025

2 HIGH PRESSURE HOSE, 25' X 1/4" 1 85.225.125

3 SPRAY GUN WAND ASSEMBLY 1 85.205.050

4
COMPLETE MOTOR AND PUMP ASSEMBLY

1
85.164.003

5 1

6 FRAME ASSEMBLY 1 85.600.210C

7 WHEELS (EACH) 2 85.660.055BF

8 SOAP TUBE 1 85.400.005



MODEL:MC1515EN

PARTS BREAKDOWN
PRESSURE WASHER

3

B1515EN

PRESSURE WASHER 
BREAKDOWN

REF # DESCRIPTION BE PART # REF # DESCRIPTION BE PART #

1 OIL LEVEL INDICATOR 85.165.014 PUMP KIT 22 HEX SREW M8×20

2 SCREW M8×16 85.165.014 PUMP KIT 23 MOTOR FLANGE

3 CRANKSHAFT COVER 85.165.014 PUMP KIT 24 BALL BEARING 6205RZ

4 BALL BEARING 85.165.014 PUMP KIT 25 ROTOR

5 CRANKSHAFT 85.165.014 PUMP KIT 26 STATOR

6 PLUNGER PIN 85.165.014 PUMP KIT 27 MOTOR HOUSING

7 CONNECTING ROD 85.165.014 PUMP KIT 28 MOTOR FAN

8 CERAMIC COATING PLUNGER 85.165.014 PUMP KIT 29 FAN COVER

9 OIL DRAIN PLUG M10×30 85.165.014 PUMP KIT 30 SCREW M8×40

10 SCREW M6×14 85.165.014 PUMP KIT 31 BASEPLATE

11 CRANKCASE COVER 85.165.014 PUMP KIT 32 WASHER

12 CRANKCASE 85.165.014 PUMP KIT 33 SCREW M8×25

13 BALL BEARING 85.165.014 PUMP KIT 34 ELECTRICAL BOX

14 CRANKCASE COVER 85.165.014 PUMP KIT 35 CAPACITOR COVER

15 OIL SEAL 30-50-10 85.165.014 PUMP KIT 36 OIL SEAL 15-24-55 85.165.014 PUMP KIT

16 SCREW M8×25 85.165.014 PUMP KIT 37 O-RING 85.165.014 PUMP KIT

17 HANDLE 38 PACKING RETAINER 85.165.014 PUMP KIT

18 OIL PLUG 85.165.014 PUMP KIT 39 OIL SEAL 15-22-50 85.165.014 PUMP KIT

19 OIL PLUG CAP 85.165.014 PUMP KIT 40 OUTLET PLUG 85.165.014 PUMP KIT

20 SCREW M8×25 41 WASHER 85.165.014 PUMP KIT

21 SCREW M8×20 42 INLET PLUG 85.165.014 PUMP KIT

B1515EN

PRESSURE WASHER 
BREAKDOWN

REF # DESCRIPTION BE PART # REF # DESCRIPTION BE PART #

1 OIL LEVEL INDICATOR 85.165.014 PUMP KIT 22 HEX SREW M8×20

2 SCREW M8×16 85.165.014 PUMP KIT 23 MOTOR FLANGE

3 CRANKSHAFT COVER 85.165.014 PUMP KIT 24 BALL BEARING 6205RZ

4 BALL BEARING 85.165.014 PUMP KIT 25 ROTOR

5 CRANKSHAFT 85.165.014 PUMP KIT 26 STATOR

6 PLUNGER PIN 85.165.014 PUMP KIT 27 MOTOR HOUSING

7 CONNECTING ROD 85.165.014 PUMP KIT 28 MOTOR FAN

8 CERAMIC COATING PLUNGER 85.165.014 PUMP KIT 29 FAN COVER

9 OIL DRAIN PLUG M10×30 85.165.014 PUMP KIT 30 SCREW M8×40

10 SCREW M6×14 85.165.014 PUMP KIT 31 BASEPLATE

11 CRANKCASE COVER 85.165.014 PUMP KIT 32 WASHER

12 CRANKCASE 85.165.014 PUMP KIT 33 SCREW M8×25

13 BALL BEARING 85.165.014 PUMP KIT 34 ELECTRICAL BOX

14 CRANKCASE COVER 85.165.014 PUMP KIT 35 CAPACITOR COVER

15 OIL SEAL 30-50-10 85.165.014 PUMP KIT 36 OIL SEAL 15-24-55 85.165.014 PUMP KIT

16 SCREW M8×25 85.165.014 PUMP KIT 37 O-RING 85.165.014 PUMP KIT

17 HANDLE 38 PACKING RETAINER 85.165.014 PUMP KIT

18 OIL PLUG 85.165.014 PUMP KIT 39 OIL SEAL 15-22-50 85.165.014 PUMP KIT

19 OIL PLUG CAP 85.165.014 PUMP KIT 40 OUTLET PLUG 85.165.014 PUMP KIT

20 SCREW M8×25 41 WASHER 85.165.014 PUMP KIT

21 SCREW M8×20 42 INLET PLUG 85.165.014 PUMP KIT

PUMP: 85.164.003

REF # DESCRIPTION QTY BE PART #

1-16,18,19
PUMP ASSEMBLY

(NOT COMPATABLE WITH PRE-2014 MODELS) 1 85.165.01436-49

67,89,90

50-66

UNLOADER REBUILD KIT 1 85.165.01070-81

106,107

13 ON/OFF SWITCH 1 85.165.013

1,15,36-39
PUMP REBUILD KIT 1 85.165.015

46-18,67,89,90

18,19 OIL PLUG CAP SET 1 85.164.006

88 CAPACITOR 1 85.165.007

86 GFCI PLUG (DOES NOT INCLUDE CORD) 1 85.501.004



MODEL:MC1515EN

PARTS BREAKDOWN
PRESSURE WASHER

4

If you need technical assistance call:

1-866-850-6662
(8:00am - 4:30pm PST, Mon - Fri)


